ATV 70CC Full automatic engine spare parts list

INFORMATION

o)

o)

Notice: Pictures shown are for reference only and does not mean that this photo is exact part, the same photo maybe used in other parts lists, if shows the
parts and not the design or specification

2 Engine parts delivery time is 30-40 days
3 THIS MANUAL JUST FOR YOUR REFERENCE TO ORDER SPARE PARTS FOR THE MODEL OF ATV 70CC FULL-AUTO Engine 2011 EDITION
4 PLS WRITE DOWN THE QUANTITY OF THE PARTS YOU WANT TO ORDER IN THE COLUMN OF "Order™.
5 PLS TURN TO THE COLUMN OF "Remark" WHEN YOU THINK IT IS NECESSARY TO KEEP OUR AFTER MARKET OFFICER INFORMED.
6 IF THE PARTS THAT ARE NOT LISTED, BUT YOU WOULD LIKE TO ORDER, PLS FILL OUT THE PARTS NAME IN THE BOTTOM OF THIS SHEET.
7 PLS DON'T MAKE ANY CHANGE TO THE ORIGINAL INFO SHOWN IN THIS SHEET!
8 WE ARE VERY APPRECIATE YOUR ORDERING PARTS WITH THIS SHEET.
F5 “= RXERH ARES EXER HE
No. Part No. Chinese Description Type English Description Q'ty

Page 1 Total 15




E1 Cylinder Head "< &3k

Fs #5 RXER ARDS RKXEWH 6
No. Part No. Chinese Description Type English Description Q'ty
1 |E0101-001-125E | <Lk bk ATV 70CC FULL-AUTO  [Cover, upper cylinder head 1
2 E0101-002-125E STk A7 s B ATV 70CC FULL-AUTO |Cover, R. cylinder head 1
3 |E0101-003-125E |5 413k % ATV 70CC FULL-AUTO |cover, L.cylinder head 1
4 E0101-004-70E |51 ATV 70CC FULL-AUTO [Cap, valve chamber 2
5 |E0101-005-70E |k b a5 %53 ATV 70CC FULL-AUTO |Gasket, upper cylinder head 1
6  |E0101-006-70E |/l kA o5 55 df 4 ATV 70CC FULL-AUTO |Gasket, R.cylinder head cover 1
7 E0101-007-70E [l 3k /r i 2 4 ATV 70CC FULL-AUTO |Gasket, L.cylinder head cover 1
8 E0101-011-70E  |OZY#% %) p530.8%3.2 ATV 70CC FULL-AUTO  |O-ring 30.8x3.2 2
9 |E0101-012-70E  |k{ftsE ATV 70CC FULL-AUTO  [Spark plug 1
10 [E0101-009-70E  |*V-#[E6.5x2x12(%k) ATV 70CC FULL-AUTO  |Washer 6 3
11 |E0101-010-70E  |*F-#[EA6 (4D ATV 70CC FULL-AUTO  |Washer A6 1
12 |GB923-88(6) A MR REME (PSR ATV 70CC FULL-AUTO  |Nut,cap M6 4
13 |GB95-85(6) P $ 6(4) ATV 70CC FULL-AUTO  |Washer6 1
14 |GB5787-87(6x20) |75 i 2 HIEFEAM6EX20 (HEES) ATV 70CC FULL-AUTO |Bolt, flange AM6x20 2
15  [GB5787-87(6x110)| /5 fik A HIMEFEAMEx110 (HE%5)  |ATV 70CC FULL-AUTO  |Bolt, flange AM6x110 1

Page 2 Total 15



E2 Cylinder

Cylinder Head ALk, R &ELE

Fs #5 R BT ARES BXEH HE
No. Part No. Chinese Description Type English Description Q'ty
1 |E0102-000-125E |y 4T k414 ATV 70CC FULL-AUTO  [Head comp., cylinder 1
2 |E0201-000-125E | <(LARZH AT ATV 70CC FULL-AUTO  |Block comp., cylinder 1
3 |E0201-001-125E  |{& Ml 4235 $f SR 2H 41 ATV 70CC FULL-AUTO  |Gasket, cylinder block 1
4 |E0102-001-125E  |V5.{I 3k % & #4114 ATV 70CC FULL-AUTO  |Gasket,cylinder head 1
5 E0102-002-125E |4 4% iz 25 35 24 2H 42 ATV 70CC FULL-AUTO  |[Seal, cam chain chamber 1
6 |E0102-003-70E  |XUkiZH:M6x32 ATV 70CC FULL-AUTO  |Bolt, stud AGM6-M6x32 2
7 |E0102-005-70E  |#HiZi41#£9.5 ATV 70CC FULL-AUTO  [Collar 9.5 1
8 |E0201-003-70E  |#f#&14.8 ATV 70CC FULL-AUTO |Collar 14.8 1
9  |E0201-004-70E  |sEfir4k8x14 ATV 70CC FULL-AUTO  [Pin, dowel 8x14 2
10  |E0201-005-70E  |[sEfir48x12 ATV 70CC FULL-AUTO  [Pin, dowel 8x12 2
11  |E0201-006-70E |} [&9x1.35 ATV 70CC FULL-AUTO  [seal, 9x1.35 1
12 [E0201-007-70E  |%EJE %448 14.5 ATV 70CC FULL-AUTO |O-ring 14.5 1
13 |E0201-008-70E  |#EJE %} 16 ATV 70CC FULL-AUTO |O-ring 16 1
14  |E0201-009-70E |77/ fikig M6 ATV 70CC FULL-AUTO  (Bolt,M6 2

13—@) %}?) 6£
(O e

Page 3 Total 15



4 6 §®
5
12
SYRY
o &9
o
P
13 —l—gy 10 °
E3 Camshaft Valve [N%&%HH, I
FE #s5 PXER ARBE ENXEW i
No. Part No. Chinese Description Type English Description Q'ty
1 |E0103-100-125E |{"#e4hadft ATV 70CC FULL-AUTO |Camshaft comp. 1
2 E0103-004-125E #5177 ATV 70CC FULL-AUTO [Valve, intake 1
3  |E0103-005-125E |HEK[] ATV 70CC FULL-AUTO  |Valve, exhaust 1
4 E0103-002-70E KR ATV 70CC FULL-AUTO |Arm, valve rocker 2
5 E0103-003-70E A TR ATV 70CC FULL-AUTO Shaft comp., valve rocker arm 2
6 E0103-006-70E KA ATV 70CC FULL-AUTO |Spring, valve outer 2
7 E0103-007-70E ST ATV 70CC FULL-AUTO  |[Spring, valve inner 2
8 E0103-008-70E AT A5 s ATV 70CC FULL-AUTO Retainer, valve spring 2
9  [E0103-009-70E || 14135 iz FEl ATV 70CC FULL-AUTO  |Seat, valve spring outer 2
10 |E0103-010-70E |54 ATV 70CC FULL-AUTO [Cotter, valve 4
11 [E0103-011-70E  |SJiM#EHR4T ATV 70CC FULL-AUTO  |Screw, valve adjusting 2

Page 4 Total 15



12 [E0103-001-70E |1 IAFhiE 4t ATV 70CC FULL-AUTO |Seal assy., valve stem 2
13 |E0103-012-70E |5 [ 1if%&iE R} ATV 70CC FULL-AUTO  |Nut,valve adjusting 2
8
7
14 14
13
E4 Cam Chain Tensioner [h##E2%, k'S8
Fs #5 FXXER RS BXEWR Bk
No. Part No. Chinese Description Type English Description Q'ty
1 |E0202-001-125E |IER} MZhH#E ATV 70CC FULL-AUTO  |Sprocket, cam 1
2 |E0202-002-125E |IFH 454 ATV 70CC FULL-AUTO |Chain, cam 1
3 |E0202-003-70E  |%is%ak SrEg A ATV 70CC FULL-AUTO  |Arm comp., cam chain tensioner 1
4 E0202-004-70E BT SR ATV 70CC FULL-AUTO |Roller, cam chain tensioner 1
5  |E0202-005-70E |4 2k ik R oty ATV 70CC FULL-AUTO  |Pivot, cam chain tensioner 1
6 E0202-006-70E HEAL TR SR ATV 70CC FULL-AUTO |Spring, cam chain tensioner 1
7  |E0202-007-70E % g%ak SAF4HAF ATV 70CC FULL-AUTO |Rod comp., cam chain tensioner push 1

Page 5 Total 15



8 E0202-008-70E TR AL ATV 70CC FULL-AUTO Head, cam chain tensioner rod 1
9  [E0202-009-125E |4 S 1Ayt 24 ATV 70CC FULL-AUTO  |Roller comp., cam chain guide 1
10 |E0202-010-70E  |'FmIR%eas4h ATV 70CC FULL-AUTO  |Pin, cam chain guide roller 1
11 |E0202-011-125E |NLihZEALshaE% ATV 70CC FULL-AUTO |Sprocket comp., cam chain guide 1
12 |E0202-012-125E |l ZE k40 ATV 70CC FULL-AUTO  |Spindle, cam chain guide 1
13 |E0202-013-70E  |%5HHHRFEM14x1.5(5K EAT 124 ATV 70CC FULL-AUTO  |Bolt, sealing M14x1.5 1
14  |E0202-014-70E  |#Z2A&:MS5x12(Fh N F IE I 2 42) ATV 70CC FULL-AUTO  |Bolt M5x12 3
15 |GB95-85(14) P14 ATV 70CC FULL-AUTO  [Washer 14 1
16 |GB95-85(8) 88 ATV 70CC FULL-AUTO  [Woasher 8 1
9
8 %
% %
3
7
E5 Right Crankcase Cover A Mi%hiE T
Fs “5 R EFR ARES RXEWR BE
No. Part No. Chinese Description Type English Description Q'ty

Page 6 Total 15



1 |E0301-000-70E |45 Hh#h4H o5 (704 7H) ATV 70CC FULL-AUTO  |Cover comp., R. crankcase 1
2 |E0301-001-70E |45 fh 4t o5 55 o 44 ATV 70CC FULL-AUTO |Gasket, R. crankcase cover 1
3 LERILEYE ATV 70CC FULL-AUTO  |Screw, clutch adjusting 1
4 E0301-002-70E IV AN ATV 70CC FULL-AUTO Gauge, oil lever 1
5 |E0301-007-70E  |O%Y%5%} 5183 ATV 70CC FULL-AUTO  |O-ring 18x3 1
6 |E0301-005-70E  |sE M4 8x12 ATV 70CC FULL-AUTO  |Pin, dowel 8x12 1
7 |GB5787-87(6x40) |/ ffivk 4 [Hi M2 AM6X40 ATV 70CC FULL-AUTO  [Bolt, flange AM6x40 5
8  |GB5787-87(6x55) |/ fiiE A 1H #E k2 AM6X55 ATV 70CC FULL-AUTO |Bolt, flange AM6x55 1
9  |GB5787-87(6x65) |/~ ffivk 4 [HilE K2 AM6X65 ATV 70CC FULL-AUTO  [Bolt, flange AM6x65 1
10  |GB5787-87(6%80) |75k % HITRFE:AM6X95 ATV 70CC FULL-AUTO  |Bolt, flange AM6x80 1
E6 Clutch &%
F5 #5 RXER ARDS RKYEWH ¥E

Page 7 Total 15



No. Part No. Chinese Description Type English Description Q'ty
1 |E0902-001-125E |Z&8emp ATV 70CC FULL-AUTO |Outer comp., clutch 1
2 |E0902-002-125E |g5&4eimat ATV 70CC FULL-AUTO |Cover, clutch outer 1
3 E0902-003-125E |54 28 i 75 25 4 34 ATV 70CC FULL-AUTO Gasket, clutch outer couver 1
4 |E0902-004-125E  |iff5 g 44 ATV 70CC FULL-AUTO  |Center, clutch 1
5 E0902-005-125E |#h%& ATV 70CC FULL-AUTO  |Guide, clutch center 1
6 3% P ATV 70CC FULL-AUTO 1
7 |E0902-017-70E  [i@ 4 ATV 70CC FULL-AUTO  |Tube oil through 1
8 E0902-018-70E B ATV 70CC FULL-AUTO Spring , oil through tube 1
9 E0902-021-70E  |iLiE#h[E ATV 70CC FULL-AUTO  [Washer, lock 1
10  |E0902-020-70E  |[H[iZ+} ATV 70CC FULL-AUTO  [Nut, lock 1
11 |E0902-022-70E  |FitJi 34 ATV 70CC FULL-AUTO |Washer, disc-shaping 1
12 |GB823-76(5%12) |+ FHl# L IRETM5x12 ATV 70CC FULL-AUTO  |Screw, M5x12 3
13 |E0902-016-70E | #hiki%e ATV 70CC FULL-AUTO |Gear, drive 1
14 |E0902-015-125E | \Fh ikt 444 ATV 70CC FULL-AUTO  |Gear comp., driven 1
15 [E0902-023-70E  |#4[&14 ATV 70CC FULL-AUTO |Circlip 1

Page 8 Total 15



E7 Left Crankcase Cover /¢ i #h46 =

Fs #5 XA ARBS ENXER 6
No. Part No. Chinese Description Type English Description Q'ty
1 E0601-001-70E e A FE T 25 ATV 70CC FULL-AUTO |Cover, L. crankcase front 1
2 E0601-002-70E KA G S ATV 70CC FULL-AUTO Cover, L. crankcase rear 1
3 E0601-003-70E 5 B FE T 35 28 R A ATV 70CC FULL-AUTO |Gasket, L. crankcase cover 1
4 E0601-005-70E 1258 ATV 70CC FULL-AUTO Cap 1
5 E0601-006-70E  |fif Lz se ATV 70CC FULL-AUTO [Cap, generator 1
6 E0601-007-70E TENI4H8x12 ATV 70CC FULL-AUTO Pin, dowel 8x12 2
7 |E0601-009-70E  |O7 %4+ 13.8x2.5 ATV 70CC FULL-AUTO  |O-sealing ring 13.8x2.5 1
8 |E0601-008-70E  |OTY%$E27.4x2.4 ATV 70CC FULL-AUTO  |O-sealing ring 27.4x2.4 1
9  |GB5787-87(6x25) [/\ ik L M2 AM6Ex25 ATV 70CC FULL-AUTO  [Bolt, flange AM16x25 2
10  |GB5787-87(6%32) |7y 2 [HilEH: AM6x32 ATV 70CC FULL-AUTO  [Bolt, flange AM16x32 2
11  |GB5787-87(6x65) |/ ik THIIEM: AM6%65 ATV 70CC FULL-AUTO |Bolt, flange AM16x65 1
12 |GB5787-87(6x70) |7y 2 il AM6x70 ATV 70CC FULL-AUTO |Bolt, flange AM16x70 1

Page 9 Total 15



E8 Generator Comp. % HLALZHAE

F5 #5 XA ARBES RYEWH 6
No. Part No. Chinese Description Type English Description Q'ty
1 E1202-000-125E |#T4H 4 ATV 70CC FULL-AUTO  [Flywheel comp. 1
2 |E1201-000-125E |&EF4HA ATV 70CC FULL-AUTO |Stator comp 1

Page 10 Total 15



E9 Crankcase

1 b A

Fs #5 RXER ARDS RKXEWH 6
No. Part No. Chinese Description Type English Description Q'ty
1 [E0401-000-70E |45 4 A4 12 ATV 70CC FULL-AUTO  |Crankcase comp.., R. 1
2 |E0401-001-70E %l 2 df £ ATV 70CC FULL-AUTO  [Gasket,crankcase 1
3 |E0501-000-70E |/ b 4 A 2H 44 ATV 70CC FULL-AUTO |Crankcase comp., L. 1
4 E0401-002-70E WA JRE ATV 70CC FULL-AUTO  [Tube, breather 1
5 E0401-003-70E iR Je ATV 70CC FULL-AUTO Clamper,overflow pipe 1
6 E0401-004-70E  [s@~S%& 3k ATV 70CC FULL-AUTO [Clamper,breather rube 1
7  |E0401-005-70E  |VRHLACKIEFEA ATV 70CC FULL-AUTO |Bolt A, cylinder stud 2
8 |E0401-006-70E  |{KEIACLIZFB ATV 70CC FULL-AUTO |Bolt B, cylinder stud 2
9  |E0401-007-70E  |jfhi2iEM12 ATV 70CC FULL-AUTO |Bolt, drain plug M12 1
10 |E0401-008-70E  |ZEfr4l410x14 ATV 70CC FULL-AUTO  [Pin, dowel 10x14 2
11 |E0401-009-70E  [#&[&12 ATV 70CC FULL-AUTO  |Washer 12 1
12 |GB5787-87(6x50) |7~ A% 2% H M2 AM6x50 ATV 70CC FULL-AUTO |Bolt, flange AM6x50 1
13 |GB5787-87(6%60) |75k % HIIRF:AM6X60 ATV 70CC FULL-AUTO  [Bolt, flange AM6x60 2
14 |GB5787-87(6x65) |7~ A% 2% H M2 AM6x65 ATV 70CC FULL-AUTO |Bolt, flange AM6x65 4

Page 11 Total 15



E10 Oil Pump Comp.

FE #5 R EH AAE RXXEH ¥R
No. Part No. Chinese Description Type English Description Q'ty
1 [E1001-000-125E |HLiHZE41E ATV 70CC FULL-AUTO  |Pump assy., oil pump 1
2 |E1001-003-125E  |HLyiicd i€ X 4H A ATV 70CC FULL-AUTO |Screen, oil filter 1
3 |E1001-002-125E |WlLyhZEsEieihe ATV 70CC FULL-AUTO  |Bush, oil pump body 1
4 |GB823-86(6x22) |t Al kiREI M6x22 ATV 70CC FULL-AUTO  |Screw M6x22 1
5 |GB823-86(6x16) | it kiFEIM6x16 ATV 70CC FULL-AUTO  [Screw M6x16 2

Page 12 Total 15



| NS

E11 Crankshaft Piston #h%f, %%

FE #5 R EH ABDE RXEH BE
No. Part No. Chinese Description Type English Description Q'ty
1 |E0701-000-125E |mhliEM4HA ATV 70CC FULL-AUTO  |Crankshaft comp. 1
2 E0702-001-125E |HIEFS ATV 70CC FULL-AUTO Piston ring 1set
3 |E0702-005-125E |3F & ATV 70CC FULL-AUTO |Piston 1
4  |E0702-006-125E  |3F JE4Y ATV 70CC FULL-AUTO  |Pin,piston 1
5 |E0702-007-125E |i%ZE44+4 |15 ATV 70CC FULL-AUTO |Circlip,piston pin 15 2
6 |E0701-006-125E |iFK} 3= 5h%5E%E ATV 70CC FULL-AUTO  |Sprocket, timing 1
7 E0701-001-70E  |%#4x12.5 ATV 70CC FULL-AUTO  |Key, woodruff 1
8 |[GB276-94(6304) |%h7K6304 ATV 70CC FULL-AUTO |Bearing 6304 2

N

Page 13 Total 15



E12 Transmission Comp. f&5hHL#I

Fs #5 RXER ARDS RKXEWH 6
No. Part No. Chinese Description Type English Description Q'ty
1 |E0801-000-70E  |f£zh 3 # ATV 70CC FULL-AUTO  |Mainshaft , transmission 1
2 |E0802-000-70E  |fLZfiE % ATV 70CC FULL-AUTO |Countershaft , transmission 1
3 |GB276-94(6203) |#h7k6203 ATV 70CC FULL-AUTO  [Bearing 6203 2
4  |GB276-94(6201) |#hi#&6201 ATV 70CC FULL-AUTO  [Bearing 6201 1
5 |GB276-94(6101) |#h7k6101 ATV 70CC FULL-AUTO  [Bearing 6101 1
6 E0802-006-70E  |:zh4k#t ATV 70CC FULL-AUTO  |Sprocket, drive 1

7 M GRlFD ATV 70CC FULL-AUTO

8  |E0802-007-70E | Zhk%e [E & ik ATV 70CC FULL-AUTO  |Plate, drive sprocket fixing

9 |GB5781-86(6x8) |/NAISkiRHEMEX8 ATV 70CC FULL-AUTO  [Bolt,hexM6x8 2
10  |E0802-008-70E  |#4 [ ATV 70CC FULL-AUTO  [Washer 2

.

e

d———— ——— e —
I
r—— ——— -

Page 14 Total 15



E15 Carburetor assy. J&&hHHL

Fs #5 RXERR ARBEES RYEWH 6
No. Part No. Chinese Description Type English Description Q'ty
1 JB B ML ATV 70CC FULL-AUTO 1
2 JA B ATV 70CC FULL-AUTO 1
3 Ja BhEES ATV 70CC FULL-AUTO 1
4 MiHES) ATV 70CC FULL-AUTO 1
5 |GB5787-87(6x28) |/ f7% 2% HlE 4 AM6Ex28 ATV 70CC FULL-AUTO |Bolt, frange AM6x28 2

Page 15 Total 15



